
 

Approve Deny Signatures Date 

X  
James D. Berger, P.E. / Environmental Engineer October 17, 2019 

X  
Amy M. Bellanca, P.E. / Environmental Engineer Manager  

 

Northeast Regional Office 
CLEAN WATER PROGRAM 

a 

Application Type 
Renewal and 
Transfer 

NPDES PERMIT FACT SHEET 
INDIVIDUAL INDUSTRIAL WASTE (IW) 

AND IW STORMWATER 

Application No. 

PA0008231 
and WQM# 
54762013-T1 

Facility Type Industrial APS ID 806927 

Major / Minor Major Authorization ID 1111333 

a 
Applicant and Facility Information 

a 

Applicant Name 
Guilford Mills LLC (new permittee) 
Guilford Mills Inc. (previous permittee) 

 
Facility Name 

Guilford Mills LLC  
(FKA Penn Dye & Finishing Plant) 

 
[...]
• The USGS Gage #01572025 (Swatara Creek Near Pine Grove, PA), approximately 3 miles downstream (and 
downstream of the confluence with the Little Swatara Creek), was used in the 2011 WPC to calculate the Outfall 
#001 discharge (6.75 CFS/4.36 MGD) via the Low Flow Yield method (using DFLOW-estimated Q7-10 flow 
divided by gage drainage area (16.4 CFS/116 square miles), i.e. 0.141 CFS/square mile). The facility’s permitted 
discharge (2.0 MGD) would be equivalent to 3.094 CFS flow received at the downstream USGS Gage. The 2.0 
MGD permit basis flow is approximately 45% of the calculated Swatara Creek low flow at the Outfall #001 
location. 

• USGS PAStreamstats estimated 7.77 CFS (LFY of 0.1625 CFS/square mile) at Outfall #001 location interpolated 
to stream, but is less accurate than DFLOW when there is a receiving stream gage and when the stream is 
“regulated” (impacted by AMD outfalls, etc.). 

• Discharge Point is ~ 1.6 miles upstream of the confluence with Upper Little Swatara Creek, and ~2.8 miles 
upstream of the Pine Grove WWTP discharge which has a total phenolics limit. 

• BASINS DFLOW for USGS Gage #01572025 (Swatara Creek Near Pine Grove, PA) using available discharge 
data from 4/1989 to 4/2016: 17.1 CFS Q7-10 low flow for 116 square miles: 0.1474 CFS/square mile LFY (being 
used in facility water quality modeling)  

 
DFLOW Results 
 
 
All available years of data are included in analysis. 
 
Gage Period Days in Record Zero/Missing 1B3 Percentile Excur per 3 yr 7Q10 Percentile Excur 
per 3 yr 7Qy Type xQy Percentile Harmonic Percentile 
01572025 - Swatara Creek near Pine Grove, PA 1989/04/01 - 2016/04/01 9,862  0/242  17.0 0.16% 1.00
 17.1 0.32% 1.11 7Q11 16.9 0.16% 88.8 32.43% 

 

 
TMDL & Iron Loadings: The 3/1/1999 Upper Swatara Creek TMDL was for AMD metals (aluminum, manganese, iron) 
with pH and Total Suspended Solids (TSS) being consideration (without water quality criteria) for the entire Upper 
Swatara Creek Watershed. Application and EDMR data indicate high iron and manganese effluent concentrations 
requiring permit limits based upon water quality criterion. 

• No waste load allocations (WLAs) were assigned to this facility. The TMDL focused on AMD discharges, 
and previously the facility was thought to be a non-significant discharger of AMD metals. The NPDES 
Permit Renewal Application metals concentration and 2016 Incident (stream color change) indicates the 
facility must be considered a significant contributor to metals loadings on the TMDEL stream. 

• The facility uses ferric chloride (no longer alum per 1977 IRR) to chemically treat wastewater. Ferric chloride is 
used as a coagulant and phosphorus removal in wastewater facilities (which is another site consideration per 
above) with the IRR noting an original WQM limit for total soluble phosphate and Ammonia-Nitrogen. The IWTP 
has a coagulation and precipitation stage (a.k.a. “flash mix tank” where ferric chloride/caustic is added per 
9/19/2013 NPDES Compliance Report) prior to clarifier and discharge to Swatara Creek. Well water quality 
varies in terms of AMD metal content per 2017 submittals. 

• NPDES Renewal Application data indicated high Iron effluent discharge concentrations. The facility blamed the 
problem on IWTP problems (IWTP using ferric chloride as a wastewater treatment chemical). 

• 3/1/1999 Upper Swatara Watershed TMDL (AMD) WQS: 
 
  
 



NPDES Permit Fact Sheet NPDES Permit No. PA0008231 
Guilford Mill LLC FKA Penn Dye & Finishing Plant  
 

9 

 
 
 
 

TMDL Parameter Water Quality Criterion* 
(mg/l) 

Duration Recoverable/Dissolved 

Aluminum (Al) 0.75 1 hour Total Recoverable 

Total Iron (Fe) 1.50 1 day average Total Recoverable 

Dissolved Iron (Fe) 0.3 maximum Dissolved 

Manganese (Mn) 1.00 maximum Total Recoverable 

Total Suspended Solids (TSS) NA NA NA 

* TSS (no existing WQ criteria) stream issues were to be addressed by determining improvement after mining remediation 
(coal silt considered major source of TSS in the stream). 
 
 
Chesapeake Bay Requirements: This facility is a IW Significant CB Discharge with existing annual mass limits. 
They have been purchasing nutrient credits. See compliance section. 
 
The April 5, 2015 Phase 2 Watershed Implementation Plan: 
 

• Table 7-5 (Significant IW Facilities That Have Received Final Cap Loads) indicates that the NPDES permit 
included:  

o TN Cap Load: 7,065 lbs/year 
o TP Cap Load: 271 lbs/year 
o TN Delivery Ratio: 0.961 
o TP Delivery Ratio: 0.436 

• Application Data: Current Application and 2011 NPDES Permit Renewal Application for comparison: 
 

Constituent Daily Max 
(mg/l) 

Average  
(mg/l) 

Ammonia-N 15.7 
3.3 (2011) 

<4.7 of 107 samples 
0.3 of 98 samples (2011) 

TKN 27 
11 (2011) 

12.4 of 107 samples 
5 of 98 samples 2011 

Nitrate-Nitrite as N 1.81 
6.22 (2011) 

<1.09 of 107 samples 
1.54 of 98 samples (2011) 

Total Nitrogen (TKN + 
Nitrate-Nitrite as N) 
calculated 

- ~13.49 (see above) 

Total Phosphorus 1.99 
1.97 (2011) 

0.80 of 107 samples 
0.71 of 3 samples (2011) 

 
 
Stormwater Drainage Areas: See Stormwater Effluent Limits section for more information. 
 
 
Stream Impairment Considerations: Stream impairment from one known cause (AMD metals) can obscure the 
presence of contributing causes of impairment (and cumulative/synergistic impacts).  

• Fecal Coliforms: See above. New limits will address issue. 

• TMDL Metals: See above.  New limits will address issue.  

• Toxic WQBELs: The Reasonable Potential Analysis determined assorted constituents were above the 
PENTOXSD-calculated WQBELs and/or there was reasonable potential for the constituents to exceed the 
water quality standards. New permit limits and WQBEL permit conditions have been incorporated into 
this NPDES Permit.  

• Dissolved Oxygen (DO): Due to ELG-authorized BOD5/COD loadings and elimination of IWTP lagoons 
where aeration previously occurred (without WQM permitting), there is now potential for excessive 
loadings to negatively impact aquatic life at discharge point. The NDPES permit will now incorporates a 
minimum DO limit to address this potential. 



NPDES Permit Fact Sheet NPDES Permit No. PA0008231 
Guilford Mill LLC FKA Penn Dye & Finishing Plant  
 

10 

• Ammonia-N: Chesapeake Bay monitoring data and Water quality modeling indicates some potential for 
(variable) Ammonia-N concentrations to affect the receiving stream. A new limit has been incorporated 
into the NPDES permit.   



NPDES Permit Fact Sheet NPDES Permit No. PA0008231 
Guilford Mill LLC FKA Penn Dye & Finishing Plant  
 

11 

 

 
Discharge, Receiving Waters and Water Supply Information 

 

 Outfall No. 007  
Design Flow 
(MGD) 0 (stormwater only)  

 Latitude 40º 33' 15.22"  Longitude -76º 23' 13.34"  

 Quad Name Pine Grove  Quad Code 1434 (6.18.3)  

 
Wastewater 
Description: Stormwater associated with industrial activities  

 

 Receiving Waters 

Unnamed Tributary of Swatara 
Creek (a.k.a. Wideawake 
Creek)  Stream Code 10069  

 NHD Com ID 56394865  RMI -  

 Drainage Area ~0.60 square miles  Yield (cfs/mi2) 0.1  

 Q7-10 Flow (cfs) 0.06  Q7-10 Basis 

Statewide default in 
absence of any AMD 
outfalls increasing base 
flow.  

 Elevation (ft)  ~520  Slope (ft/ft) -  

 Watershed No. 7-D  Chapter 93 Class. CWF  

 Existing Use -  Existing Use Qualifier -  

 
Exceptions to 
Use -  Exceptions to Criteria -  

 Assessment Status Attaining Use(s)  

 Cause(s) of Impairment -  

 Source(s) of Impairment -  

 TMDL Status Final  Name Upper Swatara Creek Watershed  

 

 Background/Ambient Data: NA Data Source: NA  

 pH (SU) -  -  

 Temperature (°F) -  -  

 Hardness (mg/L) -  -  

 Other: -  -  

    

 Nearest Downstream Public Water Supply Intake See Outfall 001 information.  

 PWS Waters -   Flow at Intake (cfs) -  

 PWS RMI -  
Distance from Outfall 
(mi) -  

 

 
Changes Since Last Permit Issuance: None known. 
 
Other Comments: See stormwater effluent limits section for additional information. 

 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0008231 
Guilford Mill LLC FKA Penn Dye & Finishing Plant  
 

12 

 
Treatment Facility Summary 

a 

Treatment Facility Name: Guilford Mills LLC FKA Penn Dye & Finishing Plant 
 

WQM Permit No. Issuance Date Scope 

5476203 1/25/1977 Permit for onsite IWTP 

5476203-T1 TBD Transfer of original IWTP permit to current operator will be 
concurrent with the Final NPDES permit action 

 

a 

Waste Type 
Degree of 
Treatment Process Type Disinfection 

Avg Annual 
Flow (MGD) 

Industrial 

Primary clarification; 
biological treatment; 
chemical metal 
precipitation & 
phosphorus 
reduction; pH 
adjustment 

Aerated activated 
sludge lagoon; Ferric 

Chloride metal 
precipitation, 

clarification, sodium 
hydroxide pH 
adjustment. 

No Disinfection at 
present 

2.0 (original 
WWTP design 
and NPDES 

Permit basis flow)  

a 

a 

Hydraulic Capacity 
(MGD) 

Organic Capacity 
(lbs/day) Load Status Biosolids Treatment 

Biosolids 
Use/Disposal 

2.0 (original design) 
but reduced due to 

elimination of 
wastewater 
lagoons*. 

Unknown – original 
WQM permit 

missing information 
on original design 
assumptions; old 

plant has been 
substantially 
modified in a 

manner reducing 
organic capacity*. Indeterminate 

Centrifuge & sludge 
filter press 

Offsite beneficial 
use or disposal 

*See HRG Design Engineer Report and related comments below. 
 
 
Changes Since Last Permit Issuance:  

• Two (2) ~1.0 million gallon-capacity aeration basins (Aeration Basin Nos. 2 and 3 formerly between 
remaining Aeration Basin No. 1 and 90 foot-diameter clarifier) were removed and closed under DEP Waste 
Management closure plans. No Part II WQM Permit Applications for lagoon removal were received. 

• Ferric Chloride system added around 2006 per 11/3/2016 meeting. No WQM permit found for it or any 
other post-1970s site changes. 

• 8/14/2017 Greensand Filter Submittal (Design Engineer’s Report Greensands Filter Water Treatment 
Improvements for Guilford Mills, LLC, NPDES Permit No. PA0008231) included Site Plan showing the 
IWTP with “Former Polymer and Caustic Tanks Overflow Basin (Not In Use)”.  

• New Greensands Filter Backwash (process water supply/groundwater remediation) waste stream now 
directed directly to IWTP per NPDES Permit Renewal Updated document.  Estimated 20,000 GPD waste 
stream sent to IWTP. Actual 2019 reported flows have been ~12,000 GPD (on alternate days). 

 
Other Comments:  
 
IWTP Facility Description: 

• The 1/25/1977 WQM Permit ID# 5476203 IRR (IWTP) indicated that the WWTP would consist of three existing 
unlined lagoons which will be modified for in-series flow and to accommodate surface aerators. After aeration, the 
wastewater was to be chemically treated (alum and caustic) and clarified prior to discharge.  

• The 2009 NPDES Permit Renewal Module 2 described the WWTP as including: Aerated Basins/Lagoons #1, #2, 
#3; Chemical precipitation and coagulation (Rapid Mix tank); Flocculation (Center Well of Clarifier); Sedimentation 



NPDES Permit Fact Sheet NPDES Permit No. PA0008231 
Guilford Mill LLC FKA Penn Dye & Finishing Plant  
 

13 

by gravity thickening (sludge holding tank); Neutralization via chemical conditioning via polymer addition 
(Neutralization tank); Centrifugation via centrifuge; and pressure filtration via filter press. 

• As-built/Operated IWTP Design: The following description of the original (2.0 MGD average and 2.5 MGD 
maximum) Industrial Wastewater Treatment Plant (IWTP) is based upon 1976 engineering drawings, 1/24/1977 
IRR, 2/12/2019 WWTP Schematic, and the November 4-5, 1981 EPA Performance Audit Inspection Report 
(PA0008231) Flow Chart: 

o Influent Sampling Point prior to Octagonal Pit (Raw Waste Pump Station). 
o Raw Waste Pump Station (a.k.a. Octagonal Pump Station): Pumps wastewater from plant across Swatara 

Creek to the IWTP Equalization Lagoon. Original Ammonia feed for nutrient supply is not shown on 
present drawings.NOTE: Greensands Filter Backwash is presumed to go to the EQ Lagoon also, but 
WWTP Schematic is ambiguous as other Application information indicates backwash goes to IWTP 
directly, not through Octagonal Pump Station (and its associated influent sampling point). The 
Greensands Filter is part of the non-potable groundwater supply system but is located prior to the RCRA-
authorized groundwater VOC removal system (air spraying into water supply reservoir to remove VOCs). 
Potential waste stream contaminants include intended metal removal constituents (iron and manganese), 
other incidental metal removal, TRC (filter system hypochlorite stage), and VOCs known to be in the raw 
groundwater. 

o Unlined Lagoon No. 1 (3,000,000-gallon Equalization and Aeration Lagoon): Most recent WWTP 
Schematic indicates the Lagoon is split into two 1.5 MG lagoons, with discharge now going directly to 
Mixed Liquor Sump pumps. NOTE: The November 4-5, 1981 EPA Performance Audit Inspection Report 
(PA0008231) Flow Chart indicated the 1,500,000-gallon Aeration Lagoon had 90 HP aeration capacity. 

o Unlined Aerated Lagoons Nos. 2 and 3 (now closed without WQM Permitting) previously discharged to 
Mixed Liquor Sumps. NOTE: The November 4-5, 1981 EPA Performance Audit Inspection Report 
(PA0008231) Flow Chart indicated one aerated lagoon had a 1,462,000 gallon capacity (30 HP aeration) 
and the other had a 1,053,000 gallon capacity (50 HP aeration).  

o Mixed Liquor Sump Pumps pumping to Rapid Mix Tank  
o Rapid Mix Tank (“coagulation and precipitation Ferric Chloride and Sodium Hydroxide Insertion Point” per 

2019 WWTP schematic). Alum added originally added here, with separate neutralization tank. 
o 90-feet diameter Clarifier Tank discharging wastewater to Sampling Point (Parshall Flume) and Outfall 

No. 001, with sludge going to Thickener Tank. 
o Previous Neutralization Tank not shown on 2019 WWTP schematic. 
o Sludge is directed to Thickener tank, treated by polymer, then two centrifuges (run alternately), then filter 

press, with filtrate recycled to Thickener tank. RAS is sent to Aeration Lagoon No. 1. 
 

 

 
Guilford Mills Engineering Report: The DEP M&C requested an engineering evaluation of the IWTP for 
compliance reasons.  The March 31, 2017 “Lear Corporation & Guilford Mills: Guilford Mills Wastewater 
Treatment Plant Engineering Evaluation, Pine Grove, Schuylkill County, Pennsylvania”, prepared by HRG Inc.: 
HRG (Herbert, Rowland & Grubic) Inc. was submitted in response to the DEP M&C Request. The WWTP 
evaluation “to assess its operating capacity and its ability to handle present and future loads”. Useful 
information has been summarized below. 

• General Comments: This DEP M&C-required Report was looked at, but review ceased when it became 
clear that the Report was incomplete and contained substantial limitations rendering it useless in 
predicting future IWTP compliance: 

o No Applicant Commitments Provided: No commitment or tentative schedule for implementing the 
Report recommendations was provided, only a general Cover Letter comment that Lear 
Corporation is “committed to making continuous improvements to process and equipment to 
reduce the environmental impact from its operations”. 

o No PA PE Certification: The submitted Engineering Report was not signed and sealed by a PA 
Professional Engineer.  

o WQM Modules: While some DEP WQM Modules were partly completed (without PA Professional 
Engineer seal and signature) for informational purposes, additional WQM 
Modules/Forms/Certifications/Application Fee would be required for a Part II WQM Permit Application. PA 
Professional Engineer-signed and sealed Engineering design drawings are needed to show as-built/as-
operated wastewater facilities and proposed site changes. Copies of the Report-referenced “existing 
record drawings” are also needed. 

o Inaccurate Engineer Report Conclusion: The Engineering Report statement (that the facility could 
meet permit limits at 1.0 MGD flow (not the 2.0 MGD NPDES Permit Basis Flow)) was based upon 
assumption of previous NPDES Permit limits:  



NPDES Permit Fact Sheet NPDES Permit No. PA0008231 
Guilford Mill LLC FKA Penn Dye & Finishing Plant  
 

14 

▪ Potential for Noncompliance with New Limits: Guilford Mills LLC was informed in the 2016 
Compliance Meeting that new/revised limits were forthcoming due to production-based 
ELGs (more stringent BOD5, COD limits), new Water Quality-Based Effluent Limits 
(including Fecal Coliform limits, TMDL metals limits, etc.). Some pre-draft permit limits 
were shared after the 2016 Compliance Meeting. Therefore, the Evaluation did not address 
the requirements of the new NPDES Permit and did not clearly address other limiting 
factors. Elimination of permitted lagoons substantially reduced previous aeration of the 
discharge (i.e. combined BOD5/COD loading would have greater potential for negatively 
impacting the receiving stream’s aquatic life). 

▪ Limiting Hydraulic Component: The Report indicated the Rapid Mix Tank/chemical additive 
systems would require upgrading to allow for >0.463 MGD facility flows (with recommendation of 
additional chemical additive for antimony treatment prior to Rapid Mix Tank, additional chemical 
additive provisions at the Rapid Mix Tank). The report calculated a 23.3-minute Hydraulic 
Retention Time at 0.463 MGD and 5.4 minutes at 2.0 MGD flow, referencing the DEP DWFM 
Manual Section 54.21 (Preaeration and Flocculation Coagulation detention time) for 20 minute/30 
minute retention time (neglecting the consideration the IW has additional issues than domestic 
wastewater/sewage).  

• The Report failed to note that the 20-minute minimum residence time was the DWFM 
minimum recommended residence time for Peak Hourly Flow (higher flow than 
assumed), with a 30-minute recommendation overall.  The Report also did not address 
the new TMDL AMD iron-based permit limits that might require plant upgrades to achieve 
compliance. 

• The Report failed to address the Report-identified 0.530 Maximum Monthly Average Flow 
(technical basis not provided), but only addressed the 2.0 MGD flow as the MMFA Flow 
(contrary to other Report assumptions, the Maximum Flow of 2.5 MGD was the original 
max flow assumption per DEP files), and peak hourly flow. NOTE: DEP files indicate an 
original designed 3 minute retention time for the Rapid Mix Tank (with subsequent 
clarification where chemical reactions could proceed), but with overall WWTP design 
including an additional caustic neutralization unit (after the Clarifier), with additional prior 
aeration capacity/lagoon residence time that would have reduced BOD/COD loadings 
prior to the clarifier, and apparently supplemental nutrient addition at Octagonal Pump 
Station to enhance biological treatment upfront. 

• The Report indicated that the Intermediate Pump Station (two existing 1,750 GPM 
pumps) pumping flow to the Rapid Mix Tank) will essentially mean that the Rapid Mix 
Tank is receiving intermittent short-term flows exceeding the 0.463 MGD (321 GPM) flow 
that does not meet current DWFM guidance (and helping to explain why high reported 
iron effluent concentrations & stream color change when the site clarifier was non-
functional): 

o Report-assumed Influent flow of 694 GPM (0.999360 MGD) 
o Report-assumed Effluent flow (to Rapid Mix Tank) of 1,389 GPM (2 MGD) 
o Report Identified Pump capacity (one pump operating): 1750 GPM (2.52 MGD), 

about 2.5 MGD original WQM assumed max flow, ~5 MGD with both pumps.  
o No Module 22 provided and no minimum pumping capacity was identified. 

Overall “Minimum Monthly Average Flow” was identified at 0.410 MGD for the 
WWTP. 

▪ Flow Assumptions: The Report-assumed 0.463 MGD current ADF flow (not substantiated by the 
Report) does not address the Report-identified 0.53 MGD Maximum Monthly Average Flow or the 
unidentified max daily flows, peak hourly flows, or peak instantaneous flows experienced at the 
Rapid Mix Tank:  

• Application NDPES form indicated 0.431 MGD average flow and 1.499 MGD Max Flow 
(not sure how calculated).  

• Application Line Drawing showed a 0.484758 MGD influent flow to WWTP and 0.478058 
MGD effluent flow (lagoon precipitation/evaporation assumed minor net loss).  

• 2.0 MGD NPDES Permit Basis flow.  

• Original WQM Permit assumed 2.0 MGD average flow and 2.5 MGD maximum flow. 

• DMR data shows daily max flows >0.8 MGD 
o Missing Process Engineering: The Report did not include basic process engineering for the 

substantially modified (elimination of two large treatment lagoons impacting overall IWTP capacity and 
treatment process, plus other apparent changes from original 1970s permitting). The Report was largely 



NPDES Permit Fact Sheet NPDES Permit No. PA0008231 
Guilford Mill LLC FKA Penn Dye & Finishing Plant  
 

15 

limited to saying that the facility was in practice meeting existing NPDES permit limits at current flows 
(indicating problems would occur at higher flows).  NOTE: DEP files appear to indicate the original WQM 
design was for a single 3 million gallon-capacity lagoon with 90 HP aeration capacity (no subdivided 
unaerated EQ basin section identified as such), plus the two (2) removed in-series aerated lagoons 
(where both BOD and COD loadings would have been treated). 

o Fecal Coliform Issues: The Report did not address ongoing fecal coliform issues/requirements (in a non-
sewage IWTP).  

o Lagoon Uncertainties: The Report did not adequately evaluate the remaining onsite (unlined pre-1980) 
lagoons. The actual available operational volume capacity (i.e. when was the last time the basins were 
cleaned out in terms of lost operational capacity; freeboard requirements) was not identified. The integrity 
of the remaining lagoons (below the water surface) was not verified by either investigation or groundwater 
monitoring data analysis. NOTE: The facility has been monitoring groundwater conditions in the area 
under the DEP Waste Management Program/EPA RCRA groundwater remediation and RSW lagoon 
closure plans. 

o Chemical Treatment Issues: The Report did not address previous apparent over-usage of chemical 
treatment chemicals (Ferric Chloride) with one incident where the receiving stream had a visible color 
change. 

o New Greensands Filter Backwash: The Report did not address potential impacts of proposed new 
20,000 GPD Greensands Filter/Sodium Hypochlorite backwash flow (concentrated metals, chlorine 
residue, and VOCs from well-water prior to ongoing RCRA groundwater remediation) on the Treatment 
Process. 

o Missing Information: There was no apparent evaluation of lagoon BNR capacities. The 12/2/2016 
Guilford Mills Compliance Response Attachment A (Lagoon Closure Correspondence) included the 
February 2009 (Revised April 2011) “Narrative for Lagoon Closure” (prepared by a separate consultant, 
ERG Inc.) was not included in the Report. narrative unidentified modifications to Basin 1 in order to 
“improve nitrogen and phosphorus removal and eliminate the need for Lagoons 2 and 3”. Listed changes 
included an 18-inch 420 LF gravity fed pipe between sump pump and clarifier.  

• Limited Scope of Engineering Evaluation Review: The Report was explicitly based upon review of “existing 
record drawings”, WWTP operational data provided by Guilford Mills, site visits, communications with Guilford 
Mills staff, and “other documents” provided by Guilford Mills (not identified). No mention of file review of DEP/EPA 
files on the site and project. 

• The Report’s limited objectives were summarized to include: 
o Visual assessment of WWTP major process and mechanical components, equipment and structural 

features in regard to their suitability for continued operation. NOTE: Report did not evaluate lagoon below 
the visible water surface. 

o Performance of hydraulic/organic design capacities for IWTP units/components 
o Preparation of WQM Application Modules for each major process component to summarize operational 

capacity. 
o Identification of WWTP improvements that might be required to meet NPDES permit limits and any 

increases in the expected flows and loadings including: 
▪ Preliminary investigation of biological treatment alternatives. NOTE: the BNR Evaluation (two 

options) was based on 1.0 MGD flow only. BNR Alternative 1 was a denitrification system. BNR 
Alternative 2 was to retrofit a SBR. 

▪ Identification of WWTP improvements that may be desired to increase operational performance, 
optimize chemical usage and solids dewatering, and improve the overall WWTP effluent quality. 

▪ Summarizing of WWTP Capacity (with anticipated submittal to support the NPDES Permit 
Renewal Application).  

• Report Section 2.0 (Conclusions and Recommendations): 
o Currently configured IWTP “possesses adequate hydraulic and organic treatment capacity to meet 

NPDES permit limits at the current Average Daily Flow (ADF) and Maximum Monthly Average Flow 
(MMAF) conditions” and at near 1.0 MGD flows based upon DMR records. NOTE: See above comments.  

• Report Referenced Section 5.0 flows and loadings were: 
o ADF: 0.463 MGD  
o MMAF: 0.530 MGD 
o Minimum Monthly Average Flow: 0.410 MGD 
o Organic Loading (BOD5) Influent (1-day sampling): 318 lbs BOD5/day 
o Chemical Oxygen Demand (COD) Influent (1-day sampling): 1,500 mg/l   
o TSS Influent (1-day sampling): 154 mg/l 
o Ammonia-N Influent (1-day sampling): 5.1 mg/l 



NPDES Permit Fact Sheet NPDES Permit No. PA0008231 
Guilford Mill LLC FKA Penn Dye & Finishing Plant  
 

16 

o Total Phosphorus Influent (1-day sampling): 4.4 mg/l  
o Total Antimony Influent (1-day sampling): 0.18 mg/l 

• Other Report Conclusions: 
o Guilford WWTP is currently capable of meeting its existing NPDES Permit Limits (i.e. new draft permit 

limits not addressed) 
o The WWTP “does not possess adequate aeration capacity to accommodate a flow of 2.0 MGD 

based on standard design practice”. Mixing equipment installation should be considered for the 
Equalization Lagoon. NOTE: 2.0 MGD is the NPDES permit basis flow. 

o Currently, Guilford Mills does not have the ability to meet TN and TP CB limits (purchasing 
nutrient credits).  

o “…chemical induction units should be considered to improve application and mixing of ferric 
chloride and sodium hydroxide at the rapid mix tank”. NOTE: The stream discoloration incident and 
NPDES permit application data indicated high iron concentrations being discharged to a AMD TMDL 
stream without a TMDL Waste Load Allocation. 

o HRG recommended that Guilford Mill staff continue with plans to refine chemical application rates 
for improved settling and color, plus phosphorus/antimony removal. HRG noted that Guilford Mills 
had indicated plans to utilize their Hach 3900 Spectrophotometer to complete in-house testing and 
process control optimization to further refine chemical application rates. Guilford Mill staff was 
reportedly reviewing additional test procedures which might be performed to optimize chemical 
application rates. 

• Report Sections 5 & 6 recommendations/comment included: 
o Visual Structural Check: Aeration lagoons, concrete tanks, and buildings were visually assessed (lagoons 

could not be inspected below water line) and appeared in fair condition with no visible “significant” 
structural deficiencies. (Section 5.1). Guilford Mills was indicated to have inspected the concrete tank 
when they replaced clarifier equipment. 

o Receiving Stream Condition: No observed color change in stream during HRG site visit. 
o Octagonal Pit Pump Station (pumping wastewater across stream to IWTP): Three (3) submersible Flygt 

pumps in the octagonal wet well. 
▪ Not enough information available to complete current DEP WQM Module.  
▪ Appeared to have working volume to handle 2.0 MGD design flow. 
▪ No existing influent flow meter (one Magnetic 10-inch capacity flow meter recommended for 

better WWTP operation) 
o Equalization Basin (1,102,729-gallon normal operating capacity):  

▪ No influent/effluent BOD5 data to calculate removal efficiency during HRG site visit, estimated in 
report. 

▪ No existing aeration. 
▪ One (1) automated influent sampler recommended to assess BOD removal parameter 

efficiency and other parameters 
▪ Four (4) floating 10 HP mixers recommended. 
▪ Report Module 5 did not address the Equalization Basin/lagoon’s aeration. 
▪ Influent flow was estimated based on effluent flow and 1.14 MGD multiplier (no influent flow 

meter). 
▪ Effluent pump station via three suction lift pumps (one 15 HP, 100 – 1000 GPM capacity pump 

and two 25 HP 260-1400 GPM pumps with VFDs. 
o Aerated lagoon No. 1 (1,286,552-gallon capacity):  

▪ Overall capacity limited to 1.0 MGD based on literature standards for an aerated lagoon. 
▪ Two (2) 25 HP Aqua-Lator aerators and four (4) floating mixers located in middle of lagoon 

(hard to maintain) and noted to likely need replacement in future. 
▪ Increased aeration capacity is recommended if influent flows increase beyond current ADF 

conditions (above 0.5 MGD to 1.0 MGD limit):  
▪ Two (2) Anti-Erosion Assemblies 

o Intermediate Pump Station (receiving flow from Aerated Lagoon): 
▪ Two (2) submersible pumps (1750 GPM using 14 HP motors) 
▪ New chemical induction unit (sodium hydroxide) recommended to address conflict with 

ferric chloride reactions at Rapid Mix Tank. 
o Rapid Mix Tank (a.k.a. coagulation basin): 

▪ 5 HP Chemineer Model 3HTD-5 mixer 
▪ As flow increases beyond current ADF conditions, the Rapid Mix Tank will not be able to 

provide the minimum recommended HRT (residence time). 



NPDES Permit Fact Sheet NPDES Permit No. PA0008231 
Guilford Mill LLC FKA Penn Dye & Finishing Plant  
 

17 

o Recommendations for improvements to the chemical feed and mixing equipment: 
▪ One (1) Chemical Induction Unit (5 HP, submersible) which is a motor-driven open titanium 

propeller that rotates at high speed, creating vacuum in the chamber directly behind the 
propeller to compensate for lack of HRT at higher flows and helps limit negative impact of 
corrosive chemical additives on piping. 

o Flocculation Clarifier (658,357-gallon capacity): Clarifier scraper mechanism recently replaced per 
Guilford Mills staff. 

o Effluent Gravity Discharge Pipe: Constructed out of concrete, not corrugated metal pipe. 
o Dewatering Centrifuge and Plate & Frame Evaluation: Operated 5 days per week, 24-hours per day. 

Estimated 870 lbs/hr (dry) WAS at ADF, and projected 3,750 lbs/hour (dry) at 2.0 MGD. Sludge is 
beneficially used in land application at Summit Anthracite per Report. 

▪ Two (2) Centrifuges 
▪ One (1) Plate & Frame press (PFP) 
▪ Recommendations: For operational efficiency and O&M costs: 

• Future replacement equipment should aim at 18% dewatered cake solids rather 
than existing 8 – 10%. 

• Due to age, condition, and current performance, the existing dewater equipment 
was recommended to be replaced by two (2) centrifuges. 

o Chemical Addition Systems (Ferric Chloride and Sodium Hydroxide):  
▪ Ferric Chloride for enhanced settling and for removal of color, TP, and Antimony: 
▪ 5.2 mg/l needed per 1 mg/l TP. 
▪ Alkalinity Supplement (due to loss of alkalinity in Ferric Chloride chemical reactions):  
▪ Sodium Hydroxide Feedline (Antimony removal and pH control and alkalinity supplement): 

Recommended to be relocated to the Intermediate Pump Station Tank to isolate two 
conflicting chemical reactions and increase removal efficiency of both processes. 
Chemical jar test, followed by pilot project recommended upfront to determine if additional 
alkalinity supplementation is needed downstream of Rapid Mix tank for pH control. 

o Future BNR Options at 1.0 MGD flows: The Report assumed nutrient trading would be done, but 
evaluated two BNR options (project and O&M cost data available on request from HRG Inc., but 
not in report to allow for Department technical feedback): 

▪ Denitrification Filter System 
▪ SBR System in retrofitted EQ Basin and Aerated Lagoon No. 1. 

 
WQM Permit Transfer Conditions: The 1977 WQM Permit, being transferred, had special conditions of which several 
are no longer applicable or revised: 

• Special Conditions A and B: Effluent limitations are now superseded by the NPDES Permit (which will incorporate 
new standard IW condition to that effect). No new WQM permit language needed. 

• Special Condition C: Post-construction documentation requirement is obsolete. No new WQM Permit language 
needed. 

• Special Condition D: Still applicable requirement for most effective chemical dosages and proper operational 
cycles. 

• Special Condition E: Still applicable requirement for minimum 24-inches of freeboard and water-tight construction 
of aeration basins/lagoons/impoundments. 

• Special Condition F: This condition requires replacement by new Draft WQM Permit Special Condition A 
(deferring groundwater monitoring requirements to the DEP Waste Management Program) to void any 
unwanted reporting requirement. Special Condition F had required Quarterly and annual groundwater 
sampling data (from approved monitoring points #1 through #5) for the entire time that this permit is in 
effect.  

o Available Department Clean Water files do not include such groundwater monitoring submittals.  
o The applicant’s consultant was uncertain which wells constituted the originally approved 

monitoring points (with various groundwater clean-up monitoring points due to previous 
EPA/Waste Management requirements). Since 1999, the DEP Waste Management Program has 
been overseeing groundwater monitoring under the RSW Permit-by-Rule Chapter 287.102 for 
existing site RSW lagoons/basins/impoundments (#1, #2, and #3) and per approved closure/post-
closure plans for Lagoons #2 and 3. 

NOTE: The (superseded) 2/14/2014 Draft NPDES Permit Transfer Application included a draft WQM Permit 
Transfer with a modified Condition F. The 3/12/2014 Guilford Mills (ERG, Inc.) Public Comment Letter Item 5 
indicated Guilford Mills has operated the lagoons with the applicable regulations, and requested the condition be 



NPDES Permit Fact Sheet NPDES Permit No. PA0008231 
Guilford Mill LLC FKA Penn Dye & Finishing Plant  
 

18 

modified to “provide for coordination between the Solid Waste and Clean Water programs with permit issuance to 
avoid redundant monitoring and reporting requirements. 

 
DEP Waste Management & RSW Lagoons History:  

• 8/30/1999 DEP Waste Management Letter regarding Chapter 287.102 (Permit-by-rule) for three (3) captive 
residual waste storage impoundments/lagoons.  Specific Monitor wells were to be monitored with reporting 
requirements. 

• 7/12/2011 DEP Waste Management Letter approving closure plans for Lagoons #2 and #3. The letter noted that 
closure could begin they “no longer need these lagoons to satisfy your NPDES requirements” 

• 12/3/2012 DEP Waste Management Letter approving the closure certifications for Lagoons #2 and #3. 

• NPDES/WQM Permit Transfer Review: The DEP Waste Management Program Geologist (Bharat Bham) was 
previously contacted and made aware of the 1977 WQM Permit language and transfer application documentation 
about existing monitored groundwater monitoring points. He indicated that the WWTP area is being monitored for 
DEP Waste Management Form 14R (RSW Disposal Impoundments Quarterly and Annual Water Quality Analysis) 
list of analytical parameters (priority pollutants, metals, and general chemistry).  NOTE: Comparison with the 
current Module 19 (Supplemental Geology and Groundwater Information) form shows that the Form 14R 
addresses the major organic contaminants identified by the EPA, but not all current Module 19 parameters 
(temperature, MBAS, BOD5 (but COD is monitored), aluminum, nickel, TKN, Phosphorus omitted & some differing 
solids parameters would require monitoring). Only BOD5 was a missing ELG indicator chemical for this industry. 

 
 
Application-identified Chemical Additives: The Department approved new Chemical Additives per 11/3/2016 DEP 